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3-MONTHLY MONITORING FOR IV PAMIDRONATE FOR MYELOMA PATIENTS

1. Before starting (Check that GFR is >30 ml/min. If not, please discuss with doctor).

Calculation of GFR as below or, go to http://nephron.com/cgi-bin/CGSI.cgi (Cockcroft & Gault 1976)
	MALE
	1.23 x (140-age) x IBW (kg)
Serum creatinine
	
	FEMALE
	1.04 x (140-age) x IBW (kg)
Serum creatinine

	IBW(Ideal Body Weight) = 50 kg + (2.3 x every inch over 5 ft) (Devine, BJ, 1974)


	Date
	
	Serum creatinine 
	
	μmol/l
	
	Calculated GFR
	
	ml/min


2. Monitoring
(Blood samples to be taken 5-7 days prior to each appointment at GP or SDH, 24hr urine to Pembroke suite)
	
	Forms to give to patient
	Review

	Month 0
	UEC, Bone


	Full review by doctor prior to 1st 3 monthly cycle

	Month 1
	UEC, Bone

24hr urine collection for albumin (+ bottle)
	Creatinine

Visual inspection of oral cavity (see below)

	Month 2
	FBC, IGs, UEC, Bone


	Creatinine

Visual inspection of oral cavity (see below)

	Month 3
	UEC, Bone


	Full review by doctor


3. Dose adjustments
(Usual dose is 90 mg IV pamidronate, in 500ml 0.9% Sodium Chloride, over 2 hours every 4 weeks)
	Serum creatinine
	If increases by >10% above baseline, recalculate the GFR, withhold dose and recheck in 1 month.
Once creatinine is back to within 10% of baseline value, restart using longer infusion time (3 hours).


	Urinary albumin 
	If > 500 mg over 24 hours, withhold dose and recheck in 1 month.
Once back to <500 mg over 24 hours, restart using longer infusion time (3 hours).

	Hypocalcaemia 


	(corrected Ca2+ <2.1 mmol/l)

Withhold dose and recheck in 1 month. Consider dose reduction (D/W doctor)

	Hypercalcaemia 


	Give dose over 4 hours

http://intranet/ICID/diagnostics/pathology/laboratorymedicine/investigationprotocolsandguidelines/secondary+care/medicalmanagementofmetabolicdisturbances.asp



4. Osteonecrosis of the jaw
This is a rare complication of bisphosphonate treatment. Risk factors include: radiation, dental extraction or trauma, infection, steroids and chemotherapy. It is important to make a brief inspection of the oral cavity before each treatment to look for exposed bone. Educate patients regularly re dental hygiene, regular dental check-ups (including denture fitting) and reporting symptoms e.g. jaw or mouth pain. Avoid dental surgery if possible during bisphosphonate treatment. Discuss with  doctor if patient requires any dental treatment. 

5. Duration of therapy Recommended treatment minimum 2 years
	Date of starting treatment
	
	Date treatment due to stop
	


Extended treatment required / comments  …………………………………………………..

	Baseline Serum Creatinine 
	
	μmol/l
	
	Calculated GFR
	
	ml/min


Recalculate GFR if creatinine rises 10% over baseline


Normal Corrected Ca2+ 2.1-2.6 mmol/l
	
	Date
	Creatinine 
μmol/l
	GFR 
see above ml/min
	Corrected Ca2+
mmol/l
	Urinary albumin
g/24hr
	Oral cavity
	Sign
	Review by Dr
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